Project Description

a. Background and Statement of Need

Poly- and perfluoroalkyl substances (PFAS) serve as processing aids in the production of
fluoropolymers such as polytetrafluoro-ethylene (PTFE, aka Teflon) and are active ingredients in
stain repellents (e.g. Scotchgard), firefighting foams, and food-contact paper coatings.
Perfluoroalkyl substances are aliphatic organic compounds in which all C-H bonds of a non-
fluorinated analogue have been replaced by C-F bonds (Buck et al. 2011), while polyfluoroalkyl
substances contain at least one perfluorinated carbon atom, but also one or more C-H bonds.
Until about 2000, use of long-chain PFAS chemistries, defined as perfluorocarboxylic acids
[...]
for filtration. Long-term filtration experiments will also be conducted to evaluate the rejection of
solutes with potential solute-membrane interactions.

4.7. IX Resin Regeneration and PFAS Destruction in Spent Regenerant Brine (CDM leads,
CSM supports) - While several studies have demonstrated that IX resins can be effective for
PFAS removal, short-chain PFAS (e.g., PFBS, C4) break through long before long-chain PFAS
(Zaggia, 2016; Woodard, 2017). Thus, if short-chain PFAS are present, the longevity of the IX
resins will be greatly diminished, resulting in frequent and costly changeouts. ZagNessgia (2016)
showed that use of a brine solution consisting of NH4OH + NH4Cl was effective for regenerating
IX resins impacted by C8, PFOS, C4, and PFBS, thus substantially increasing their treatment
lifetime. However, more comprehensive testing of IX regeneration using a wide range of PFAS
in natural waters has not, to our knowledge, been performed. Our approach is to investigate [X
resin regeneration using brine for a wide range of PFAS, thereby serving as a means to extend IX
resin lifetime when short-chain PFAS are present.

Task 4.7.1 — IX resin regeneration. Spent IX resin used in both the pilot- and bench-scale tests
(described in Task 5.2 and 4.2) will be regenerated using a caustic brine solution. Based on
previous studies (Zaggia et al., 2016), such solutions are expected to be effective for removing

Version: 03/01/2018 (previous versions are obsolete and will not be accepted for review). 17



short-chain PFAS from the IX column. Here, we will focus on using both conventional chloride
salt brine solutions, as well as carbonate-based solutions (Ness and Boyer, 2017), as the
carbonate-based solution will not facilitate the formation of chlorate and perchlorate during
subsequent electrochemical treatment. It is expected that regeneration will require approximately
10 bed volumes of flushing, followed by 5 bed volumes of clean water flushing. A mass balance
approach will be used to determine the percentage removal of PFASs from the resin, and the
regenerated resin will be subsequently tested to confirm its capacity for PFAS treatment in
further pilot and bench-scale testing.

Task 4.7.2 — Efficiency of selected destruction methods for short-chain PFAS destruction.
After assessing IX resin regeneration using the various brine solutions, electrochemical treatment
will be used for destruction of the PFAS in the regeneration fluid. Electrochemical treatment is
ideally suited for the high PFAS concentrations and high salinity expected in the regeneration
fluid, as confirmed in preliminary studies performed by Liang et al. (2018). A bench-scale
electrochemical system (Schaefer et al., 2017) using commercially-available electrochemical
cells will be used to evaluate treatment of the IX regeneration fluids. Boron doped diamond
anodes, as well as other commercially available anode materials currently being evaluated in
SERDP Project ER-2424 (e.g., magneli phase Ti4O7 anodes), will be tested with respect to their
ability to treat PFASs mixtures in IX regenerant solutions. PFAS removal and defluorination, as
well as treatment energy demand, will be carefully evaluated using experimental methodology
we have previously developed (Schaefer et al., 2017). Our own experiments (Schaefer et al.,
2017) show effective oxidation of PFOA and PFOS in solutions amended with sodium sulfate,
although the concentrations added were still much lower than the 0.5-10 wt% solutions expected
for regenerant brines.

Task 5: Validation of promising treatment approaches at the pilot-scale and full-scale

Pilot-scale validation of promising treatment approaches for short-chain PFAS removal will be
conducted through several approaches: 1) collecting and summarizing short-chain PFAS removal
data from existing pilot-scale systems, 2) summarizing data from project team’s past pilot-scale
projects, and 3) performing additional pilot-scale testing during the course of the project. In
addition, limited full-scale experiments will be conducted. Table 1 includes a list of utilities that
will contribute pilot-scale data. PFAS removal data from these systems will be summarized
during the course of this project; when possible, additional samples will be collected to probe
whether PFAS (Table 2) are present that are not monitored for currently. The following sections
highlight pilot-scale projects that will be conducted during this project. During the course of the
project, the team will search for additional opportunities to collect pilot-scale data on short-chain
PFAS removal by a variety of treatment processes.

Task 5.1 - American Water Pilot-Scale Studies. We will compare the performance of a single-
use IX resin and GAC for the removal of PFAS, with focus on short-chain PFAS. Single-use
resins eliminate the regeneration step once the PFAS removal capacity of the material is
exhausted. The economic feasibility of single-use IX resins for full-scale operations treating
various water qualities needs to be evaluated. AW is working with Purolite to assess the
efficiency of single-use ion exchange resin (PFA694E) and compare its performance against two
types of GAC typically used by AW. Pilot units will be installed at two utilities (X and Z in
Table 1) operated by AW. For the latter, matching bench-scale tests will be conducted in Task 4.
The wells at the two utilities present similar alkalinity but different TDS concentrations and
PFAS fingerprints. Elevated concentrations of PFAS, most likely released from different types of

Version: 03/01/2018 (previous versions are obsolete and will not be accepted for review). 18



sources, have been consistently detected in both systems. The pilot-units will be operated for
approximately 12 months. During this time, column flow will be monitored at least every three
(3) days and adjusted as needed. Pre-filters will be changed out every two (2) weeks or more
frequently if excessive solids build-up is observed. To prevent the development of biological
activity, the pilot columns will be covered from sunlight. Background water quality parameters
(e.g. pH, TOC, turbidity, alkalinity, TDS) and PFAS will be analyzed in the influent and effluent
from the columns (resin and two types of GAC). Flow rate and cumulative throughput at the time
of sampling will be also recorded. The research team will establish the sampling frequency prior
to the start-up of the pilot-units.

Task 5.2 - CSM Pilot-Scale Studies. Researchers at CSM have several opportunities to compile
pilot-scale short-chain PFAS removal data. Systems include a pilot-scale GAC/IX system
operating at the City of Fountain, CO, a pilot-scale SPAC/CMF project at the City of Fountain,
and a pilot-scale NF system with concentrate PFAS destruction at Peterson Air Force Base.
While these studies are ongoing, CSM is collecting data regarding the efficacy of short-chain
PFAS removal. In addition, CSM has recently constructed a modular column system to side-by-
side test established and emerging adsorbents, which will be deployed to treat contaminated
groundwater at the City of Fountain. Depending on results from laboratory-scale testing, CSM
will select best performing GAC and IX resin products for pilot-scale testing for the removal of
short-chain as well as additional PFAS. In addition, one goal is to test not only novel adsorbents
but also novel configurations including GAC followed by IX as well as mixed-media beds (GAC
with IX). Additionally, spent IX resin will be regenerated through various methods (e.g.,
bicarbonate brine, brine with methanol) to assess the option of treating IX brine with destructive
technologies (see Task 4.7).

Task 5.3 - Ann Arbor Pilot-Scale and Full-Scale Studies

Task 5.3.1 — Pilot-scale. In 1999, the City of Ann Arbor Water Treatment Plant commissioned
construction of six pilot-scale filters to replicate performance of its full-scale filters. The pilot
plant was recommissioned in 2017 for WRF4743 and is fully functional. This project will use the
6 pilot filter columns to test promising GAC and IX media as identified in Task 4. While the
pilot filters were designed to mimic the operational parameters of the City’s full scale filters,
they also have the flexibility to operate at greater media depths. The work proposed will take
advantage of this feature to evaluate the effects of EBCT (5, 10, and 20 minutes for GAC; 1.5, 3,
and 6 minutes for IX) on sorbent use rates. Pilot-scale testing will be conducted in two rounds. In
round 1, the pilot columns will receive settled water to mimic GAC performance in filter
adsorber mode. In round 2, pilot columns will receive filtered water from a full-scale adsorber
containing spent GAC to mimic GAC performance in post-filter adsorber mode. These results
will show whether filter adsorber performance for PFAS removal is impacted by higher influent
turbidities and a greater backwash frequency. Also, if GAC/IX process trains show promise in
Task 4, the City will evaluate the effectiveness of a GAC/IX treatment train at the pilot scale.
Using a pilot-scale ion exchange columns built by NCSU, the City will install the IX column in
series after the GAC columns. This scenario will quantify the improved media life of the ion
exchange resins resulting from the reduced loading by following GAC.

Task 5.3.2 Full-scale. The City of Ann Arbor, MI operates a 50 MGD lime softening water
treatment plant that serves 125,000 people in Ann Arbor and its surroundings. The treatment
plant was built in 1938 and modified over the years to its current treatment configuration
illustrated in Figure 3. One key feature of the City’s water treatment plant is the blending of two

Version: 03/01/2018 (previous versions are obsolete and will not be accepted for review). 19



water sources prior to treatment. The primary source of water for the City is the Huron River
where the City has detected C4, C5, C6, C7, C8, PFBS, and PFOS at combined concentrations
up to approximately 60 ppt. The City also has a series of wells that comprise approximately 15%
of the source water requirements to the plant. The City has not detected any PFAS in its
groundwater supply.

e e  Rapid mixing B v The City has been experimenting with different
k== & \ rvmer—filter configurations to address removal of PFAS
Lime (€ao) N from its source water. The City has 26 filters,

Backwash

with different combinations of GAC and sand

%
( e || corcomactr '—‘— that range from 24 to 28 in. deep, with 18 to 24

in. comprising GAC and the remainder
o | . sand. Two of the 26 filters are full bed GAC with
e no sand. Five of the filters use Calgon F400

i GAC and the remainder have Calgon F300. The

. . City typically replaces GAC every 5 years in its
Figure 3. City of Ann Arbor Water filters, but is evaluating the impact on effective
Treatment Plant life if the media is used for PFAS removal. As

part of this proposal, the City intends to dedicate two to five of its filters to explore the impact

empty bed contact time (EBCT) and GAC type on PFAS removal. The City normal loads its

filters at 1.5 gpm/ft?, but can operate up to 3.0 gpm/ft? to explore the effect of EBCT (5-10 min)

at the full scale. These EBCTs are typical for utilities considering GAC filter adsorbers for PFAS

removal.

Task 6: Development of quantitative structure-property relationships to predict PFAS
removal by activated carbon, anion exchange, and membrane treatment processes (NCSU
leads, CSM supports). The proposed research is designed to provide a comprehensive
understanding of the removal of short-chain PFAS by state-of-the-science treatment approaches.
The resulting data sets provide an opportunity to fill a significant need: to develop approaches to
predict treatment performance a priori. The research team has developed, and through this
project will continue to develop treatment databases to develop structure-activity relationships to
aid in the selection of treatment processes. We will build on our past research and findings from
this project to develop multi-linear regression models that link short- (and long-)chain PFAS
removal to PFAS properties, background water matrix constituents, and treatment process
parameters. For example, in a prior TWRF study (Summers et al. 2014, Kennedy et al. 2015), we
developed a model to predict GAC service life to 10% breakthrough for a diverse set of
micropollutants. In this model, micropollutant properties that determined adsorbability included
the pH-dependent octanol:water partition coefficient (log D) and two Abraham solvation
parameters (S, representing the compound’s polarity/polarizability and V, representing the
compound’s molecular volume). In addition, the influent DOC concentration to the GAC
contactor was an important factor controlling the volume of water that could be treated to 10%
breakthrough. By developing data sets for a large number of PFAS and background water
matrices, we expect to identify PFAS properties, background water characteristics, and process
operating conditions that are strong predictors of PFAS removal. We expect to develop models
describing PFAS removal by GAC, IX, and high-pressure membrane treatment processes. For
GAC and IX treatment processes, bench- and pilot-scale data will first be described by the pore-
surface diffusion model to develop breakthrough curves and estimates to targeted levels of
breakthrough. Resulting model input parameters will also serve to quantitatively discuss factors

Version: 03/01/2018 (previous versions are obsolete and will not be accepted for review). 20



that influence PFAS removal performance in different background water matrices and by
different sorbents.

Task 7: Comparison of treatment approaches using life cycle analysis and cost models
(CSM leads with significant support from NCSU, Hazen, CDM, and SNWA). Work
performed on life-cycle analysis (LCA) and life-cycle costing (LCC) will build on several
ongoing projects, including our recently funded ESTCP project comparing treatment
technologies, as well as several projects evaluating the costs of individual treatment
technologies. To evaluate the benefits and identify possible tradeoffs and disadvantages of
different treatment technologies, we will employ a life cycle and systems-based analysis
approach. Direct and indirect impacts (costs, environmental and human health impacts, etc.) will
be quantified and compared for each treatment technology. Our team will work with technology
development companies to develop cost matrices. Each sub-model or treatment system model
will characterize the material and energy inputs and outputs as required to operate the entire
treatment system over 20 years (all technologies will be normalized by the same timeframe and
account for differences in chemical and energy use as well as material and system lifetimes), and
it will include: chemical type and mass, energy type and mass, material (e.g., steel reactor) type
and mass, and waste type, mass, and treatment/disposal requirements. The technology sub-
models will all be combined into one meta-analysis systems model that will then be evaluated
using multiple life cycle metrics. Fundamental development of this model is taking place in a
separately funded ESTCP project, and this work will be leveraged and expanded upon to address
the needs of the water treatment community for short-chain PFAS removal.

Task 8. Development of a decision support tool for treatment process selection (led by
Hazen)

To most effectively assist water providers with developing effective strategies for PFAS
treatment, it is critically important to effectively disseminate the results of this study to multiple
audiences, including utility managers, engineers, regulators, and communications staff.

Data surrounding treatment strategies for PFAS is often incomplete and sometimes inconclusive.
For example, the impacts of water quality on PFAS treatment via common sorbents such as GAC
and IX remains poorly understood. Some studies have reported substantial impacts of DOC on